
INSTALLATION
MANUAL

Mobile TV Cart

Model/Modell/Model:
TC003B/TC003-WH

Mobile TV Cart
Mobiler TV-Wagen
Chariot TV mobile
Carrito de TV móvil
Carrello TV mobile
Mobiele TV-kar
Chariot TV mobile
Mobil TV-vagn
Mobilny wózek TV
Mobil TV Arabası

NL

BE

SE

PL

TR

Installationsanleitung
Manuel d'installation
Manual de instalación
Manuale di installazione
Installatiehandleiding
Installatiehandleiding
Installationsmanual
Instrukcja instalacji
Kurulum Kılavuzu

Apex CE Specialists GmbH.
Grafenberger Allee 277,40237 Düsseldorf, DE
+353 212066339        info@apex-ce.de

CT Global UK Limited
Tower House Lane, Saltend, HULL, HU12 8EE, United Kingdom
+44 20 3287 9128       compliance@ctglobal.co.uk

Manufacturer/Hersteller/Fabricant/ Fabricante/ Produttore/Fabrikant: 
DRAGONTEN WORLDWIDE LIMITED
Address/Adresse/Adresse/Dirección/Indirizzo/Adres:  
Room 1702, Block A, 17/F New Trade Plaza, 
6 On Ping Street, Shatin, Hong Kong
Telephone/Telefon/Téléphone/Teléfono/Telefono/Telefoon: 
+852 8191 1686
Mail/E-Mail/Courriel/Correo/Posta/E-mail: 
compliance@dragontenww.com



1

1

2

3

4

5

6

7

2

1

1

1

1

Long Square Tube

Short Square Tube

Tube Connector With

Middle Pole 

Pole Connector

No. Pictur e Description Quantity

8

4

Bottom Pole

Top Pole

Wheel 4

Shelf Support 1

Supplied Parts
Mitgelieferte Teile
Pièces fournies

Piezas suministradas
Parti fornite

Required Tools: Phillips screw driver.
Benötigte Werkzeuge: Phillips-Schraubendreher.
Outils nécessaires : Tournevis cruciforme.
Herramientas necesarias: Destornillador Phillips.
Strumenti necessari: Cacciavite a croce.
Benodigde gereedschappen: kruiskopschroevendraaier.NL

Bijgeleverde onderdelenNL



No. Pictur e Description Quantity

10

12

9

11

13

14

15

16

18

17

1

8

Square Plate Connector
& Rubber Pad

Shelf 1

M6 Washer

Square Plate 1

19

2

20

4 SetsM8x60 Bolt
M8 Nut

M8x16 Allen Head Bolt 1

M6x10 Allen Head Bolt 11

4M4x6 Bolt

Pole Cover 2

TV Arm Set 1

Tool Kit 1M4

M5

M4x12 Bolt
M4x30 Bolt

4



M6x20 Bolt
M6x35 Bolt

No. Pictur e Description Quantity

3

22

21

23

24

25

4

4

4

26

M4 Washer
M6 Washer
M8 Washer

M8x20 Bolt
M8x50 Bolt

M4 Spacer
M6/M8 Spacer(20mm)

8M6/M8 Spacer(5mm)

4

2Wire Clip

Safety Warning:If you do not understand these directions, or have any doubts about the safety of the installation. please call a qualified 
contractor. Check carefully to make sure there are no missing or defective parts. never use defective parts. Improper installation may cause 
damage or serious injury. Do not use this product for any purpose that is not explicitly specified in this manual. We can not be liable for 
damage or injury caused by incorrect mounting, incorrect assembly, or incorrect use.

Sicherheitswarnung: Wenn Sie diese Anweisungen nicht verstehen oder Zweifel an der Sicherheit der Installation haben,rufen Sie bitte 
einen qualifizierten Auftragnehmer an. Überprüfen Sie sorgfältig, um sicherzustellen, dass keine Teile fehlen oder defekt sind. Verwenden 
Sie niemals defekte Teile. Eine unsachgemäße Installation kann Schäden oder ernsthafte Verletzungen verursachen. Verwenden Sie 
dieses Produkt nicht für einen Zweck, der nicht ausdrücklich in dieser Anleitung angegeben ist. Wir können nicht für Schäden oder 
Verletzungen haftbar gemacht werden, die durch falsche Montage, falsche Montage oder falsche Verwendung verursacht werden.

Avertissement de sécurité : Si vous ne comprenez pas ces instructions, ou si vous avez des doutes sur la sécurité de l'installation, 
veuillez appeler un entrepreneur qualifié. Vérifiez attentivement qu'il n'y a aucun élément manquant ou défectueux. N'utilisez jamais de 
pièces défectueuses. Une installation incorrecte peut causer des dommages ou des blessures graves. N'utilisez pas ce produit à des 
fins autres que celles explicitement spécifiées dans ce manuel. Nous ne pouvons être tenus responsables des dommages ou des 
blessures causés par un montage incorrect, un assemblage incorrect ou une utilisation incorrecte.

Advertencia de seguridad : Si no comprende estas instrucciones o tiene dudas sobre la seguridad de la instalación, llame a un 
contratista cualificado. Revise cuidadosamente para asegurarse de que no falten piezas o que haya piezas defectuosas. Nunca use 
piezas defectuosas. La instalación incorrecta puede causar daños o lesiones graves. No utilice este producto para ningún propósito que 
no esté explícitamente especificado en este manual. No podemos ser responsables de los daños o lesiones causados por una 
instalación incorrecta, un montaje incorrecto o un uso incorrecto.

Wenn Avvertenza di sicurezza : se non comprendete queste istruzioni o avete dubbi sulla sicurezza dell'installazione, chiamate un 
imprenditore qualificato. Controllate attentamente per assicurarvi che non ci siano parti mancanti o difettose. Non usate mai parti 
difettose. Un'installazione impropria può causare danni o lesioni gravi. Non utilizzate questo prodotto per scopi diversi da quelli 
esplicitamente specificati in questo manuale. Non possiamo essere ritenuti responsabili per danni o lesioni causati da un montaggio 
errato, un assemblaggio errato o un uso errato.

Veiligheidswaarschuwing: Als u deze instructies niet begrijpt of twijfelt over de veiligheid van de installatie, neem dan contact op met 
een gekwalificeerde aannemer. Controleer zorgvuldig of er geen onderdelen ontbreken of defect zijn. Gebruik nooit defecte onderdelen. 
Onjuiste installatie kan schade of ernstig letsel veroorzaken. Gebruik dit product niet voor andere doeleinden dan expliciet 
gespecificeerd in deze handleiding. Wij zijn niet aansprakelijk voor schade of letsel veroorzaakt door onjuiste montage, onjuiste 
assemblage of onjuist gebruik.

NL



4

2

1 19

19

M4

1

7

2

15

16

Turn this nut to adjust the height of wheel.
Drehen Sie diese Mutter, um die Höhe des Rades einzustellen.
Tournez cet écrou pour ajuster la hauteur de la roue.
Gire esta tuerca para ajustar la altura de la rueda.
Ruotare questo dado per regolare l'altezza della ruota.
Draai deze moer om de hoogte van het wiel aan te passen.NL



3 19

M5

4 19

M4

5

19

5

15

Wire management hole on the BACKSIDE

3

18

3

4

5

6

17

17!!
Kabelmanagement-Loch auf der Rückseite
Trou de gestion des câbles à l'arrière
Orificio de gestión de cables en la parte trasera
Foro per la gestione dei cavi sul retro
Kabelbeheer gat aan de ACHTERKANTNL



5 19

M5

6 19

M4

6

13

8

15

Adjust the height of the shelf by 
attaching Shelf Support [8] to 
different positions of the holes.

Passen Sie die Höhe des Regals an, indem
Sie die Regalstütze [8] an verschiedenen
Positionen der Löcher befestigen.
Ajustez la hauteur de l'étagère en fixant
le support d'étagère [8] à différentes
positions des trous.
Ajuste la altura del estante colocando el
soporte del estante [8] en diferentes
posiciones de los agujeros.
Regolare l'altezza dello scaffale
attaccando il supporto dello scaffale [8]
a diverse posizioni dei fori.
Pas de hoogte van de plank aan door 
Planksteun [8] aan verschillende posities 
van de gaten te bevestigen.

NL



Slide the TV plate connector and pad [11] over the top of 
the pole [3] and secure the connector using Small 
AllenKey [19].

19

M4

7

8

11

3

7

149

Schieben Sie den TV-Plattenanschluss und die 
Unterlage [11] über die Oberseite des Pfostens [3] 
und befestigen Sie den Anschluss mit dem kleinen 
Inbusschlüssel [19].
Faites glisser le connecteur de la plaque de 
télévision et le tampon [11] sur le dessus du poteau 
[3] et fixez le connecteur à l'aide de la petite clé
 Allen [19].
Deslice el conector de la placa de TV y la 
almohadilla [11] sobre la parte superior del poste 
[3] y asegure el conector usando la llave Allen 
pequeña [19].
Far scorrere il connettore della piastra TV e il 
cuscinetto [11] sulla parte superiore del palo [3] e 
fissare il connettore utilizzando la piccola chiave 
esagonale [19].
Schuif de TV-plaatconnector en pad [11] over de 
bovenkant van de paal [3] en bevestig de 
connector met behulp van de kleine inbussleutel [19].

NL



9

10

15

16

10

19

M4

8

12

20-22

23

24,25
(if necessary)

falls erforderlich
si nécessaire

si es necesario
se necessario

indien nodigNL



11

12

1

2

Safety bolt

9

Sicherungsbolzen
Boulon de sécurité
Perno de seguridad
Bullone di sicurezza
VeiligheidsboutNL



Wire management

26

13-1

13-2

10

Kabelmanagement
Gestion des câbles
Gestión de cables
Gestione dei cavi

Wire management
Kabelmanagement
Gestion des câbles
Gestión de cables
Gestione dei cavi

KabelbeheerNL

KabelbeheerNL


